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by Department of Civil Engineering s v
_,V T 2 FACULTY OF ENGINEERING
b Faculty of Engineering CHULALONGKORN UNIVERSTTY
COMPRESSIVE STRENGTH OF GYFSUM
Kasetsart Unlversity
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Reference No, FSRC-049/65

AL
T16222115T FACULTY OF ENGINEERING

?,;%' \\% CHULALONGKORN UNIVERSITY
= FIRE SAFETY RESEARCH CENTER
TYPE OF TEST : DETERMINATION OF THE FIRE RESISTANCE OF NON-LOADBEARING
ELEMENTS OF CONSTRUCTIONN
ECO ALPHA GYPSUM BELOCK
The specimen is ¢ 3 m x 3 m vertical construction conmprizing 90 mm < 400 e x 600 mm
aypsum blocks The specimen was nstalled on @ 5 M X 0 W Seel esing fars. Alplea
Biock adhesive was used 1w seal he joints between the blocks with & tickeess of 2-3 mm,
Tise detsils of the specimen are shown in Appendiz & The specimen was provided and
irstalled by the client.
CLIENT :  Black Tiger Material Congtraction Co.. Ltd
20 Moo 8 Wangnggiu, Dong Charoen
Phichit 66210, Thalland
DATE OF TEST * December | 1, 2022
TEST MACHINE : Large-scale verticnl famace (Fire Toster 111} ot the Fire Safety Research Center
ing. CF

TEST SPECIMEN

Transmission The st is prenased for Trassmision Moasaeament

Loss Mt o hurrions of Tl Socman ! Eoo Gypeum Blocks SN
fos]
4E.79

Froguency

Tritckeeis ef tha saevpms: 00 mrm Donsity: 925 Hgim'

iamators of B samake 100 mm and 31 men inchica

£ 4772 Spacinee s ale:
100 4521 | Mreaphanic Prassure: 101200 Pa

125 2811 A the other parameter, Densily of Ak 1:17 kgim' VeinoRy of Sound: 345 mis

180 5287 - {FSHC), Dep of Civil Engil lalongkorn Universil Theilaad). The
200 5189 kY fumnee is capable of producing a standard i jonship sceording 1o
260 5107 2 BS 476 Part 20: 1987,
315 4880 & TEST METHOD + The testing procedures fallow the British Suindard BS 476 Fire tests on building
00 materials and structures

i T BS 476 Pt 20 198T: Method for determination of the fire resistaace of elements of
0 hadecd L2 o g3 P construction (general principles
630 4535 D5 476 Dart 33: 1987, Mothode fie dotarmination of the fire resistanes of ron-
300 T \\\/ \'f></ f—/ Inaanearing elements vl consmustion Section 3, Detsonination of the fire reaistanee of
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parttions,

i a4 d \"’\. / TESTRESULTS @ The ing element of construction described above s the fire resistnee
1250 44.23 a0 ol each criterion for the pericd stated:

{ T test r2sults #re good only for the specimen iested.)

Fire Resistaace Remarks

Criteria %
(hr:min}

| The test wac tarminated by the eliaat The merage and the mavimum
Inselation ERITY) temperatieres of the unexposed face of the specimen did nol excesd
|40°C and 186°C, rspestively, sbove the initiol mean value of 16°C

| The test was terminated by the cilent. During the test, &l Ineegrity
Inegrity 400 criteria were fulfilled (no sustrined flaming and ao through gap sueh
| that the & mm diameter gap gauge could penetraie .
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